
Filters Filt8/31/2018
10:53 AM

Printed by: 

103

104

105

106

107

108

109

110

111

112

113

114

115
116
117

118

119

120

121

122

123

124

125

126
127
128

129

130

131

132

133

134

135

136

137

138

139

140

141
142
143
144
145
146

147
148
149
150

B C D E F G H I
Calculate Total Wastewater Volume per Backwash 304,760.63 gal 1153.64 m3 Use this volume to size 

backwash equalization 
basin

Include Air Scour Backwash? Yes Y/N

Input Backwash Air Scour Loading Rate 2.00 scfm/sf 0.61 m/min ALR Typically 2 to 4 scfm/sf

Calculate Air Scour Blower Capacity  per Blower 1,851.00 scfm 52.41 m3/min ASBC

Input Number of Air Scour Blowers 2.00 # NASB Typically 1 duty and 1 
standby
[...]
Haul Excess 33.48 CY 25.60 m3 $8.27 $277

Allowance for Misc Items 5% $139,730.44 $6,987
Subtotal    $146,717

CONCRETE:
Gravity Thickener:

Wall Footers 64.39 CY 49.23 m3 $541.11 $34,841
Slanted Slab on Grade 38.15 CY 29.17 m3 $541.11 $20,645
Slanted Floor Grout  (2" thick) 2,060.27 SF 191.41 m2 $23.76 $48,953
Center Cone Slab on Grade 2.95 CY 2.26 m3 $541.11 $1,596
Center Cone Walls 4.46 CY 3.41 m3 $499.64 $2,227
Perimeter Walls 178.69 CY 136.62 m3 $707.82 $126,480
Launder Elevated Slab 16.63 CY 12.71 m3 $832.73 $13,848
Launder Wall 5.15 CY 3.94 m3 $832.73 $4,290
Concrete Fill 2.77 CY 2.12 m3 $374.73 $1,039

Thickened Sludge Pump Slab: $0
Slab on Grade 44.94 CY 34.36 m3 $490.62 $22,047

Electrical Room: $0
Slab on Grade 5.93 CY 4.53 m3 $541.11 $3,207

Allowance for Misc Items 5% $279,172.59 $13,959

CPES Facilities PWB 160
Gravity Thickener GravThick

© 2017 CH2M HILL, Inc.
All Rights Reserved

File Version:  9/21/2017
 Page 107 of 121



Gravity Thickener GravThick8/31/2018
10:53 AM

Printed by: 

Subtotal    $293,131

METALS:
Gravity Thickener:

Walkway Grating  (3' wide, steel support beams supplied by mechanism mfr) 226.38 SF 21.03 m2
$90.92

$20,582

Walkway Handrail 150.92 LF 46.00 m $90.92 $13,721
Stairway 3 Risers $495.92 $1,488

Allowance for Misc Items 10% $35,791.20 $3,579
Subtotal    $39,370

MASONRY: Moderate
Thickened Sludge Pump Building 793.00 SF 73.67 m2 $165.31 $131,087
Electrical Room 65.33 SF 6.07 m2 $165.31 $10,800
Subtotal 858.33   $141,887

EQUIPMENT: Budgetary Quote:  (CPES 
will automatically add 

Installation Factor)

Gravity Thickener Drive Mechanism (1 hp each) 2 EA $128,008.60 $256,017
Thickened Sludge Pumps (Active, Progressive Cavity Pumps 0 hp each) 2 EA $6,953.63 $13,907
Thickened Sludge Pumps (Standby, Progressive Cavity Pumps 0 hp each) 2 EA $6,953.63 $13,907
Allowance for Misc Items 10% $269,924.46 $26,992
Subtotal $310,824

I&C:
Instruments

Thickened Sludge Discharge Pipe Magmeter (TSDP,  2 inch) 2 EA $6,718.91 $13,438
Isolation Valve Actuators (Electric) 6 EA $6,409.82 $38,459
Level Transmitters 2 EA $10,730.27 $21,461

Number of Analog I/O Counts 5 EA $264.27 $1,321
Number of Digital I/O Counts 36 EA $62.59 $2,253
Number of Local Panels 2 EA $13,074.33 $26,149
Number of PLC's 1 EA $13,908.86 $13,909
I&C Conduit Wire 817.30 LF 249.11 m $12.06 $9,856
Allowance for Misc Items 5% $126,845.19 $6,342
Subtotal    $133,187

MECHANICAL:
Pipe:

Unthickened Sludge Influent Pipe  (USP, Buried, 6 inch, DI) 38.70 LF 11.80 m $52.02 $2,013
Unthickened Sludge Influent Pipe  (USP, Encased, 6 inch, DI) 0.00 LF 0.00 m $52.02 $0
Unthickened Sludge Influent Pipe  (USP, Submerged, 6 inch, DI) 37.73 LF 11.50 m $52.02 $1,963
Decant Pipe  (DSP, Buried, 6 inch, DI) 4.00 LF 1.22 m $52.02 $208
Decant Pipe  (DSP, Exposed, 6 inch, DI) 38.70 LF 11.80 m $52.02 $2,013
Decant Pipe  (DSP, Encased, 6 inch, DI) 0.00 LF 0.00 m $52.02 $0
Thickened Sludge Suction Pipe  (TSSP, Encased, 2 inch, DI) 67.73 LF 20.64 m $17.34 $1,174
Thickened Sludge Suction Pipe  (TSSP, Exposed, 2 inch, Steel) 46.50 LF 14.17 m $46.23 $2,150
Thickened Sludge Discharge Pipe  (TSDP, Exposed, 2 inch, DI) 48.00 LF 14.63 m $17.34 $832

Elbows:
Unthickened Sludge Influent Pipe  (USP, Buried, 6 inch, DI) 2 EA $1,091.82 $2,184
Unthickened Sludge Influent Pipe  (USP, Encased, 6 inch, DI) 0 EA $1,091.82 $0
Unthickened Sludge Influent Pipe  (USP, Submerged, 6 inch, DI) 6 EA $1,091.82 $6,551
Decant Pipe  (DSP, Buried, 6 inch, DI) 0 EA $1,091.82 $0
Decant Pipe  (DSP, Exposed, 6 inch, DI) 2 EA $1,091.82 $2,184
Decant Pipe  (DSP, Encased, 6 inch, DI) 0 EA $1,091.82 $0
Thickened Sludge Suction Pipe  (TSSP, Encased, 2 inch, DI) 0 EA $363.94 $0
Thickened Sludge Suction Pipe  (TSSP, Exposed, 2 inch, Steel) 2 EA $278.40 $557
Thickened Sludge Discharge Pipe  (TSDP, Exposed, 2 inch, DI) 2 EA $363.94 $728

End Caps:
Unthickened Sludge Influent Pipe  (USP, Buried, 6 inch, DI) 0 EA $270.96 $0
Unthickened Sludge Influent Pipe  (USP, Encased, 6 inch, DI) 0 EA $270.96 $0
Unthickened Sludge Influent Pipe  (USP, Submerged, 6 inch, DI) 0 EA $270.96 $0
Decant Pipe  (DSP, Buried, 6 inch, DI) 0 EA $270.96 $0
Decant Pipe  (DSP, Exposed, 6 inch, DI) 0 EA $270.96 $0
Decant Pipe  (DSP, Encased, 6 inch, DI) 0 EA $270.96 $0
Thickened Sludge Suction Pipe  (TSSP, Encased, 2 inch, DI) 4 EA $90.32 $361
Thickened Sludge Suction Pipe  (TSSP, Exposed, 2 inch, Steel) 0 EA $90.32 $0
Thickened Sludge Discharge Pipe  (TSDP, Exposed, 2 inch, DI) 2 EA $90.32 $181

Tee:
Unthickened Sludge Influent Pipe  (USP, Buried, 6 inch, DI) 0 EA $1,812.94 $0
Unthickened Sludge Influent Pipe  (USP, Encased, 6 inch, DI) 0 EA $1,812.94 $0
Unthickened Sludge Influent Pipe  (USP, Submerged, 6 inch, DI) 0 EA $1,812.94 $0
Decant Pipe  (DSP, Buried, 6 inch, DI) 0 EA $1,812.94 $0
Decant Pipe  (DSP, Exposed, 6 inch, DI) 2 EA $1,812.94 $3,626
Decant Pipe  (DSP, Encased, 6 inch, DI) 0 EA $1,812.94 $0
Thickened Sludge Suction Pipe  (TSSP, Encased, 2 inch, DI) 2 EA $604.31 $1,209
Thickened Sludge Suction Pipe  (TSSP, Exposed, 2 inch, Steel) 2 EA $634.30 $1,269
Thickened Sludge Discharge Pipe  (TSDP, Exposed, 2 inch, DI) 2 EA $604.31 $1,209

Valves:
Unthickened Sludge Influent Pipe  (USP, Buried, 6 inch, DI) 0 EA $5,316.38 $0
Unthickened Sludge Influent Pipe  (USP, Encased, 6 inch, DI) 0 EA $5,316.38 $0
Unthickened Sludge Influent Pipe  (USP, Submerged, 6 inch, DI) 2 EA $5,316.38 $10,633
Decant Pipe  (DSP, Buried, 6 inch, DI) 0 EA $5,316.38 $0
Decant Pipe  (DSP, Exposed, 6 inch, DI) 0 EA $5,316.38 $0
Decant Pipe  (DSP, Encased, 6 inch, DI) 0 EA $5,316.38 $0
Thickened Sludge Suction Pipe  (TSSP, Encased, 2 inch, DI) 0 EA $1,772.13 $0
Thickened Sludge Suction Pipe  (TSSP, Exposed, 2 inch, Steel) 2 EA $2,036.15 $4,072
Thickened Sludge Discharge Pipe  (TSDP, Exposed, 2 inch, DI) 2 EA $1,772.13 $3,544

Allowance for Misc Items 5% $48,659.52 $2,433
Subtotal    $51,092

ELECTRICAL:
# MCC Sections 6 EA $10,730.27 $64,382
Switchgear 0 EA $49,359.23 $0
Adjustable Frequency Drives

Thickened Sludge Pumps (Active)  (0 hp each) 2 EA $8,921.91 $17,844
Thickened Sludge Pumps (Standby)  (0 hp each) 0 EA $8,921.91 $0
Gravity Thickener Rake Mechanism  (1 hp each) 0 EA $8,996.69 $0

Electrical Conduit & Wire 219.46 LF 66.89 m $12.06 $2,646
Allowance for Misc Items 10% $84,871.89 $8,487
Subtotal $93,359

USER DEFINED ESTIMATE ITEMS: QUANT (ENGLISH) UNIT (ENGLISH) QUANT (METRIC) UNIT (METRIC) $/UNIT TOTAL COST
Item 1 Description 0.00 0.00 0.00 $0 
Item 2 Description 0.00 0.00 0.00 $0 
Item 3 Description 0.00 0.00 0.00 $0 
Item 4 Description 0.00 0.00 0.00 $0 
Item 5 Description 0.00 0.00 0.00 $0 
Item 6 Description 0.00 0.00 0.00 $0 

CPES Facilities PWB 160
Gravity Thickener GravThick

© 2017 CH2M HILL, Inc.
All Rights Reserved

File Version:  9/21/2017
 Page 108 of 121



Gravity Thickener GravThick8/31/2018
10:53 AM

Printed by: 

Item 7 Description 0.00 0.00 0.00 $0 
Item 8 Description 0.00 0.00 0.00 $0 
Item 9 Description 0.00 0.00 0.00 $0 
Item 10 Description 0.00 0.00 0.00 $0 
Item 11 Description 0.00 0.00 0.00 $0 
Item 12 Description 0.00 0.00 0.00 $0 
Item 13 Description 0.00 0.00 0.00 $0 
Item 14 Description 0.00 0.00 0.00 $0 
Item 15 Description 0.00 0.00 0.00 $0 

Subtotal $0

Subtotal $1,209,569 

ALLOWANCES: User Override
Finishes Allowance 2.00% $1,423,022 $28,460 
I&C Allowance 4.00% $1,423,022 $56,921 
Mechanical Allowance 5.00% $1,423,022 $71,151 
Electrical Allowance 4.00% $1,423,022 $56,921 

Facility Cost Name
Facility Cost                    601,600 GPD $2.37 $1,423,022 SGTFC01
Facility Cost with Standard Additional Project Costs Added                    601,600 GPD $2.87 $1,729,214 SGTFC02
Facility Cost with Standard Additional Project Costs and Contractor Markups Added                    601,600 GPD $4.93 $2,965,912 SGTFC03

Facility Cost, Contractor Markups, and Location Adjustment Factor Added  
(excluding ALL Additional Project Costs)

                   601,600 GPD $4.06 $2,440,738 SGTFC05

Facility Cost with Standard Additional Project Costs, Contractor Markups, and 
Location Adjustment Factor Added

                   601,600 GPD $4.93 $2,965,912 SGTFC06

CPES Facilities PWB 160
Gravity Thickener GravThick

© 2017 CH2M HILL, Inc.
All Rights Reserved

File Version:  9/21/2017
 Page 109 of 121



WTP Centrifuge Centrifuge8/31/2018
10:53 AM

Printed by: 

Centrifuge Solids Dewatering Facility

Is This Facility Included in My Project?    Yes

Process User Inputs: Value (English) Unit (English) Value (Metric) Unit (Metric) Name Red Flags Comment

Dry Solids Production

Input Design Plant Flow Rate  160.00 mgd 605.67 ML/d Enter plant flow rate for which 
dewatering equipment/system shall 
be sized.

Input Average Annual Plant Flow Rate  75.00 mgd 283.91 ML/d Enter plant flow rate for calculating 
average annual production of solids.

Input Design Raw Water Turbidity  2.00 NTU Enter raw water turbidity for which 
dewatering equipment/system shall 
be sized.

Input Average Annual Raw Water Turbidity  2.00 NTU Enter raw water turbidity for 
calculating average annual production
of solids.

Input Fraction of Turbidity to Contribute to Solids  1.00 mg/L/NTU Typically 1 to 2

Input Design Raw Water Color  10.00 CU Enter raw water color for which 
dewatering equipment/system shall 
be sized.

Input Average Annual Raw Water Color  10.00 CU Enter raw water color for calculating 
average annual production of solids.

Input Fraction of Color to Contribute to Solids  0.05 mg/L/CU Typically 0.02 to 0.1

Select Coagulant Used for Raw Water Aluminum Sulfate Type

Input Design Coagulant Dose  5.00 mg/L Enter coagulant dose for which 
dewatering equipment/system shall 
be sized.

Input Average Annual Coagulant Dose  5.00 mg/L Enter coagulant dose for calculating 
average annual production of solids.

Fraction of Coagulant to Contribute to Solids  0.44 Typical Value = 0.44 based on 3 
waters of hydration for the most 
probable solid Al(OH)3*3H2O.

Optional: Input Fraction of Coagulant to Contribute to Solids (overwrites 
above calculations)

Input Total Design Polymer Dose (coagulation, flocculation, filter aids)  mg/L Enter polymer dose for which 
dewatering equipment/system shall 
be sized.

Input Total Average Annual Polymer Dose (coagulation, flocculation, filter 
aids)  

mg/L Enter polymer dose for calculating 
average annual production of solids.

Input Design Raw Water Iron  mg/L Enter raw water iron for which 
dewatering equipment/system shall 
be sized.

Input Average Annual Raw Water Iron  mg/L Enter raw water iron for calculating 
average annual production of solids.

Input Iron Factor that Contrinbutes to Solids 2.00 Typical Value = 2

Input Design Raw Water Manganese  mg/L Enter raw water manganese for 
which dewatering equipment/system 
shall be sized.

Input Average Annual Raw Water Manganese  mg/L Enter raw water manganese for 
calculating average annual production
of solids.

Input Manganese Factor that Contrinbutes to Solids 2.00 Typical Value = 2

Input Design PAC Dose  mg/L Enter PAC dose for which 
dewatering equipment/system shall 
be sized.

Input Average Annual PAC Dose  mg/L Enter PAC dose for calculating 
average annual production of solids.

Input Design Carbonate Hardness Concentration to be Removed via 
Softening 

mg/L as CaCO3 Enter carbonate hardness removed 
for which dewatering 
equipment/system shall be sized.

Input Average Annual Carbonate Hardness Concentration to be Removed 
via Softening 

mg/L as CaCO3 Enter carbonate hardness removed 
for calculating average annual 
production of solids.

Input Carbonate Hardness Factor that Contributes to Solids 1.00 (mg of softening 
solids produced per 
mg of hardness 
removed)

Typical Value: 1 for sodium hydroxide
softening; 2 for lime softening.

Input Design Non-Carbonate Hardness Concentration to be Removed via 
Softening 

mg/L as CaCO3 Enter non-carbonate hardness 
removed for which dewatering 
equipment/system shall be sized.

Input Average Annual Non-Carbonate Hardness Concentration to be 
Removed via Softening 

mg/L as CaCO3 Enter non-carbonate hardness 
removed for calculating average 
annual production of solids.

Input Non-Carbonate Hardness Factor that Contributes to Solids 1.00 (mg of softening 
solids produced per 
mg of hardness 
removed)

Typical Value: 1 for sodium hydroxide
softening; 1 for soda ash softening.

Calculate Design Solids Removed 4.70 mg/L

CPES Facilities PWB 160
WTP Centrifuge Centrifuge

© 2017 CH2M HILL, Inc.
All Rights Reserved

File Version:  9/21/2017
 Page 110 of 121



WTP Centrifuge Centrifuge8/31/2018
10:53 AM

Printed by: 

Calculate Design Daily Dry Solids Production 9,093.41 lb/d 4124.70 kg/d Calculated on a dry weight basis.

Optional: Input Design Daily Dry Solids Production (overwrites above 
calculations)

9,093.41 lb/d 8,688.53 kg/d Overrides cell above. Calculated on a
dry weight basis.

Calculate Average Annual Solids Removed 4.70 mg/L

Calculate Average Annual Daily Dry Solids Production 3,535.83 lb/d 1603.83 kg/d Calculated on a dry weight basis.

Optional: Input Average Annual Daily Dry Solids Production (overwrites 
above calculations)

3,535.83 lb/d 1,594.27 kg/d Overrides cell above. Calculated on a
dry weight basis.

Centrifuge Dewatering Sizing  

Input % Dry Solids in Sludge to Centrifuges  2.00% Typically from Gravity Thickener at 
2% to 5%

Input Number of Days per Week Centrifuges Will Be Operated  5.00 days 1 to 7, often 5 days

Input Number of Hours per Day Centrifuges Will Be Operated  8.00 hours 1 to 24, often 8 hours

Calculate Required Gravity Thickener Dry Solids Storage  (dry) 24,249.09 lb 10999.20 kg

Calculate Thickened Sludge Density  63.12 lb/cf 1011.07 kg/m3 Assumes density of dried solids of 
145 lb/cf.

Calculate Required Gravity Thickener Sludge Storage Volume  19,208.99 cf 543.94 m3

Calculate Required Gravity Thickener Sludge Storage Volume  143,693.22 gal 543.94 m3 For Information, see cell C34 in the 
Gravity Thickener model for the 
volume (in gallons) of sludge.

Calculate Required Centrifuge Dewatering Rate  157.16 gpm 35.70 m3/hr

Input Number of Duty Centrifuges 2 # Toggle number of duty centrifuges to 
select optimum centrifuge 
configuration.

Input Number of Standby Centrifuges 1 # Typically 0 or 1.

Total Number of centrifuges 3 #

Loading, hydraulic (each) 78.58 gpm 17.85 m3/hr

Loading, dry solids (each) 795.67 lb/hr 360.91 kg/hr

Centrifuge Selection

Input Sludge Type Alum
Case No. 1.00 Number used for selection of 

centrifuge
Expected Feed Solids 2.5-3.5% DS

Polymer Consumption 15-25 lb/ton DS DS = dry solids

Cake Solids 18-23% DS DS = dry solids

Capture Efficiency 95.00% `

Centrifuge Selection 3.00 Number used for selection of 
centrifuge

Model No. (Andritz) D4 The service numbers for each model 
have a level of conservativism 
already in them.

Capacity 60 gpm 13.63 m3/hr Contact Andritz for actual model 
selection. There are several versions 
of each model that changes the 
capacity ranges for each.

Bowl Diameter 16.92 in 429.77 mm

Length 152.00 in 3860.80 mm

Width 41.00 in 1041.40 mm

Height 59.00 in 1498.60 mm

Power, Main Drive 50.00 hp 37.28 kW

Power, Back Drive 10.00 hp 7.46 kW

Weight 7,094.00 lb 3217.78 kg Be sure to provide access to the 
centrifuges on the second floor

Chemical Storage and Feed
Input Chemical Name Liquid Polymer Type Typically Liquid Polymer, but if Dry 

Polymer is used, use the Dry 
Polymer Model

Is this Chemical System to be Included? Yes Y/N

Input Percent Active Chemical 40.00% If Liquid Polymer, typically 30% to 
50%

Input Bulk Chemical Specific Gravity 1.10 # If Liquid Polymer, typically 1.1

Active Chemical Concentration, lb/gallon 3.67 lb/gal 440.00 kg/m3

Choose Chemical Delivery Method Tote Type

Bulk Delivery Volume (Tank Truck, Totes, Drums), gallons 300.00 gal 1.14 m3

Input Number of Simultaneous Application Points 1 #

CHEMICAL DOSES:

Input Minimum Dose (per ton of dry solids) 15.00 lb/t 7.50 kg/t Typically 5 to 15 lb dry polymer per 
ton of dry solids (2.5 to 7.5 kg/t).

Input Average Dose (per ton of dry solids) 20.00 lb/t 10.00 kg/t Typically 10 to 20 lb dry polymer per 
ton of dry solids (5.0 to 10.0 kg/t).

Input Maximum Dose (per ton of dry solids) 25.00 lb/t 12.50 kg/t Typically 15 to 25 lb dry polymer per 
ton of dry solids (7.5 to 12.5 kg/t).

Minimum Chemical Usage 95.48 lb/d 43.31 kg/d Usage rate on operating days.

Average Chemical Usage 127.31 lb/d 57.75 kg/d Usage rate on operating days.

Maximum Chemical Usage 159.13 lb/d 72.18 kg/d Usage rate on operating days.

Chemical Metering Rates per Simultaneous Operating Pump:

Minimum Rate 3.25 gph 12.30 L/h Usage rate when operating.

Average Rate 4.33 gph 16.41 L/h Usage rate when operating.

Maximum Rate 5.42 gph 20.51 L/h Usage rate when operating.

Calculate Chemical Metering Pump Flow Turndown (should be < 
20, if > 20, proceed with caution)

1.67 :1 Should be < 20, If ≥ 20, proceed with 
caution.

Input Number of Days of Storage at Avg. Flow/Dose for Chemical 30.00 days Includes non-operating days.

Calculate Number of Operating Days of Storage 21.43 days Includes only operating days.

Calculate Storage Volume for Pretreatment @ Avg. Flow/Dose 742.93 gal 2.81 m3

Calculate Bulk Delivery Volume * 1.5 (for Truck Delivery Only) 0.00 gal 0.00 m3

Maximum of Above Two Volumes 742.93 gal 2.81 m3

CPES Facilities PWB 160
WTP Centrifuge Centrifuge

© 2017 CH2M HILL, Inc.
All Rights Reserved

File Version:  9/21/2017
 Page 111 of 121



WTP Centrifuge Centrifuge8/31/2018
10:53 AM

Printed by: 

Maximum Volume in 99.32 cf 2.81 m3

BULK TANKS:

Input Number of Tanks 1 #

Input Tank Diameter  10.00 ft 3,048.00 mm

Calculate Height of Tanks  0.00 ft 0.00 mm

Use this Tank Height (Liquid Height * 1.2)  0.00 ft 0.00 mm

Input Number of Rows of Tanks 1 #

Calculate Number of Tanks per Row 0 #

Input Tank Material (FRP, PE (Polyethylene), PLS (Phenolic Lined Steel)) FRP Type

Input Clear Distance Around BulkTanks, Totes or Drums  4.00 ft 1,219.20 mm CDT

TOTES & DRUMS:

Calculate Number of Totes or Drums  3 each

Will Totes or Drums be Stored by Stacking on Top of Each Other? No Y/N

Input Number of Rows of Totes or Drum Pallets 1 #

Calculate Number of Totes or Drum Pallets on Floor per Row 3.00 #

Length of Each Tote 4.00 ft 1219.20 mm Fixed

Width of Each Tote 4.00 ft 1219.20 mm Fixed

Length and Width of Each Drum Pallet 5.00 ft 1524.00 mm Fixed

CHEMICAL FEED SYSTEMS:

Select Chemical Feed Method Polymer Blend Unit Type If using polymer, a Polymer Blend 
Unit is recommended

Calculate Number of Active Chemical Feed Systems 1 #

Input Number of Standby Chemical Feed Systems 1 #

Calculate Total Number of Chemical Feed Systems 2 #

Input Clear Distance Around Chemical Feed Systems 4.00 ft 1,219.20 mm

Length of Chemical Feed Systems 2.50 ft 762.00 mm

Width of Chemical Feed Systems 3.33 ft 1015.90 mm

Width of Stair Access 3.50 ft 1066.80 mm Fixed

CONTAINMENT AREA:

Calculate Containment Area Internal Length  28.00 ft 8534.40 mm

Calculate Containment Area Internal Width  26.00 ft 7924.80 mm

Calculate Fire Sprinkler Water Volume (0.2 gpm/sf for 20 min.) 2,912.00 gal 11.02 m3

Calculate 120% of One Storage Tank Volume 360.00 gal 1.36 m3

Calculate 30% of All Tank Volume 90.00 gal 0.34 m3

Maximum of Above Two Volumes 360.00 gal 1.36 m3

Calculate Maximum Volume + Fire Flow Volume 3,272.00 gal 12.39 m3

Calculate Maximum Volume + Fire Flow Volume 437.40 cf 12.39 m3

Calculate Containment Wall Height (including 6" Freeboard) 1.10 ft 335.53 mm

Dewatering Building

Truck Lane Length 68.00 ft 20,726.40 mm DWB-TLL Typically 68 ft for full container truck 
or roll-off.

Truck Lane Width 20.00 ft 6,096.00 mm DWB-TLW Typically ≥ 16 ft for full container 
truck or roll-off.

First Floor Height 24.00 ft 7,315.20 mm DWB-FFH Typically ≥ 22 ft

Number of Truck Lanes 2.00 # Typically 2.

Offset Between Centrifuges 5.00 ft 1,524.00 mm CN-OS Typically ≥ 4 ft for access.

Centrifuge Offset from Wall (width direction in relationship to the 
centrifuges)

5.00 ft 1,524.00 mm CN-OEW Typically ≥ 4 ft for access.